HP35 Propane Construction Heater UT-65057 - Heater - Exploded View

/

/

Rubber
]] ,Washer
Fan

Nut
)
Fan
e f o~ Motor
Motor

Assembly

e —— e e —

Rendered by LeadVenture, Inc.



Ref #
1

O 0 1 O L B W N

—_—
N = O

[S—
(8]

NN NN NN NN = === = =
N N L AW N = O O 0NN BN

Part #

0475401 INNER SHELL (Combustion Chamber)

0052910
0475402
0052944
0475403
0052912
0475404
0332731
0475405
0475406
0108632
0475408

0475409

0475410
0475411
0332620
0108630
0475412
0332614
0475413
0475414
0475415
0108724
0332703
0475416
0475417
0475418
0475420
0475422
0332612
0475423

0475424

0332737
0475425
0332653
0475426

Description

SCREW-Hex Tap (#10-16 X 3/8")
OUTER SHELL
HANDLE
SCREW-Hex Tap Shoulder
SCREW-Hex Tap (#10-16 X 3/4")
SCREW-Hex Tap (#12-14 X 1/2")
THERMOCOUPLE CLIP
BURNER ASSEMBLY
ELECTRODE IGNITOR
SCREW-Hex Tap (#8- 1 8 X 3/8")
FAN

MOTOR ASSEMBLY

FAN GUARD
CAPTIVE WASHER NUT
SCREW-Hex (#4-40 X 1/4")
NUT-Hex (#4-40)
THERMAL SWITCH ASSEMBLY
UNIVERSAL BUSHING
WIRE CLIP
THERMOCOUPLE
VALVE/ORIFICE ASSEMBLY
PIEZO IGNITOR
SLEEVE CAP
BASE
WASHER-Lock (#4)
STEEL RIVET (1/8")
GENERAL INFORMATION DECAL
OPERATION DECAL
LP WARNING DECAL
NOTICE DECAL

ACCESSORIES, REGULATOR &
HOSE ASSEMBLY

10' HOSE
REGULATOR
POL CONNECTOR
TANK STABILIZER

—_ = = = = D e em = e e = = = NN D =

[a—

[ U G S—

Context Note

(Includes Rubber Washer
and Fan Nut)

NOT SHOWN
NOT SHOWN
NOT SHOWN
NOT SHOWN



